

Not Valid for Printed

XRF TESTED by
Gemmological Valuations
of Australia
0408497258

Chemistry

Karat: 9.21

Elapsed time: 10.0s

El	%	±%
Zn	0.000	0.046
Fe&Cu	45.52	0.20
Cu	45.52	0.20
Zn	7.13	0.10
Ag	8.975	0.076
Au	38.38	0.22